p i

CALL: (888) 902-2777 FOR INSTALLATION QUESTIONS CR EMAIL: INFOREX-GUARD.COM

GUARD’

¥
E &

PARTS LIST - MB-21HX-FD15

BOLT KIT - MB-BRKS3

COMPATIBLE GUARDS
e  Check https://ex-guard.com/

ITEM NO. PART NUMBER DESCRIPTION QTY.
1 MB-21HX-FD15-BR10 RECIEVER BRACKET ASSEMBLY 2
2 MB-21HX-FD15-BRO1 FRAME SUPPORT PLATE 2
3 MB-21HX-FD15-BRO7SA GUARD MOUNT ASSEMBLY 2
4 XG-001-62-11FHHNTL8ZY 5/8"-11 TOP LOCK FLANGE HEX NUT GRADE 8 YELLOW ZINC PLATED STEEL 4
5 XG-001-62-11HHC2508ZY 5/8-11 X 2 1/2" HEX HEAD CAPSCREW 4
6 XG-001-50-13SFHHNS8ZY 1/2"-13 SERRATED FLANGE HEX NUT 8
7 MB-21HX-FD15-NKSA NUT KEEPER ASSEMBLY 2
8 XG-001-M12-1.75SFHHN10.92Y M12 SERRATED FLANGE HEX NUT 4
9 XG-001-M12-1.75TBES608.8Z M12-1.75 X 60MM THREADED BOTH ENDS STUD 4
10 XG-001-50-13SFHHC1508ZY 1/2"-13 X 1 1/2" SERRATED FLANGE HEX HEAD CAPSCREW 2

ATTENTION!! Any Ex-Guard grille guard, bracket kit, or hardware must be used with corresponding Ex-
Guard components. Use of any other product or brand with Ex-Guard products will immediately void the
warranty provided by Ex-Guard Industries.

©THIS DRAWING IS THE PROPERTY OF EX-GUARD INDUSTRIES, INC. COPYRIGHT IS RESERVED BY THEM AND THE DRAWING ISSUED ON CONDITION THAT IT MUST NOT BE
USED FOR ANY OTHER PURPOSE OTHER THAN FOR WHICH IT WAS SUPPLIED AND NOT TO BE COPIED, REPRODUCED, RETAINED OR DISCLOSED TO ANY UNAUTHORIZED
PERSON EITHER WHOLLY OR IN PART WITHOUT THE CONSENTIN WRITING OF EX-GUARD INDUSTRIES INC.



MB-21HX-FD15 Installation Instructions

P

TOOLS NEEDED:

-7mm Socket

-18mm Wrench & Socket
with Swivel & Extension

-15/16 Wrench & Socket
-3/4 Wrench & Socket
-Torque Wrench

Remove air dam by undoing the 3. screws
Repeat for Driver & Passenger side




Remove rear tow hook bolt
Repeat for Driver & Passenger side




-~

Y. e

Remove tow hook and shroud
Repeat for Driver & Passenger side

. -
Insert studs (Nuts inside the frame are loose and may need aligned)

Repeat for Driver & Passenger side




Insert frame support plate
Repeat for Driver & Passenger side




Insert frame support plate
Repeat for Driver & Passenger side

*Hand tighten the rear nut
(It will be removed later)*

Insert frame support plate
Repeat for Driver & FE‘.éenger side




Y. "1-

Thread on and tighte}l the rear bolt

Repeat for Driver 8;$_a-§senger side

Remove the rear nut
Repeat for Driver & Passenger side




Install the receiver bracket
(Open holes should be towards the center of the truck)
Repeat for Driver & Passenger side







" Repeat for Driver & Passenger side g

Tighten down the bracket nuts

R;mat for Driver & Paséeﬁger side




Torque Bracket hardware to the specs listed on the print -

~

o

Réﬁeat for DriEr_ E Passenger side




Reinstall the air dam
Repeat for Driver & Passenger side

If there are clearance issues on the air dam,
mark and trim around the bracket

Repeat for_briver &- Passehéer side



DRIVE SAFE!




